
50 SX 2008 <2008><EU><6001H4>
FRAME

4715

Pos Part Number Description Additional Text Quantity

1 4510300160030 FRAME PRO SENIOR ''MC4R'' bl. 1.00

4 54310086200 Self locking nut M8 10.9 1.00

5 0025080606 HH COLLAR SCREW M8x60 TX40 2.00

6 0025080656 HH collar screw M8x65 TX40 1.00

12 58711054050 METAMOLL FOR BATTERY BRACKET 2.00

17 36003014000 LOCK WASHER 8MM 4.00

18 50203053000 CHAIN ROLL D=30MM 1.00

19 0025080306 HH collar screw M8x30 2.00

21 74003021000 BUSHING 8.2 X 12 X 6 1.00

22 0625006087 Grooved ball bearing 608 2RS C 2.00

23 51103053000 CHAIN SLIDING PIECE BELOW '97 1.00

24 51103053051 BUSHING 8,2X10X20 1.00

30 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

31 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

32 54603041000 FOOTREST SPRING L/S & R/S 2.00

33 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00

35 5460304000090 FOOT REST L/S SILVER 1.00

36 5460314000090 FOOT REST R/S SILVER '98 1.00

37 4510304013390A FOOTPEG L.+R. CPL. MINI 03 1.00


